ASSEMBLY MANUAL

2-7530

Keep With Operator s Manual

ALAMO SMC & RHINO 65A, 75 & 85 BACKHOE MOUNTING KIT
KIOTI DK40 TRACTORS

TRACTOR AND SUBFRAME KIT GENERAL
INFORMATION

Subframe kit can be installed on tractor using tools
ordinarily available, including standard and metric
wrenches and a torque wrench.

Complete backhoe mounting requires subframe channel
kit 2-7253. Tractor must be equipped with Alamo SMC or
Rhino loader.

IMPORTANT: Remove linch pins and disconnect
supports to disable 3-point hitch arms.

NOTE: References to right, left, forward and rearward
directions are determined from the backhoe operator
seat position facing rearward.

The backhoe is shipped partially as-
sembled. Assembly will be easier if
components are aligned and loosely
assembled before tightening hardware.

Keep all persons away from operator
control area while performing adjustments,
service, or maintenance.

Keep hands and body away from pressur-
ized lines. Use paper or cardboard, not
hands or other body parts to check for
leaks. Wear safety goggles. Hydraulic fluid
under pressure can easily penetrate skin
and will cause serious injury or death.

Make sure that all operating and service
personnel know that if hydraulic fluid
penetrates skin, it must be surgically
removed as soon as possible by a doctor
familiar with this form of injury or gangrene,
serious injury, or death will result.
CONTACTAPHYSICIAN IMMEDIATELY IF
FLUID ENTERS SKIN OR EYES. DONOT
DELAY.

Always wear relatively tight and belted clothing to avoid
getting caught in moving parts. Wear sturdy, rough-soled
work shoes and protective equipment for eyes, hair,
hands, hearing, and head and respirator or filter mask
where appropriate.

NOTE: Leave all attaching hardware loose until mount-
ing kit is completely assembled to facilitate assembly
and proper alignment. Tighten all hardware to torques
specified in general torque specifications table.

Figure 1
Mounting Subframe to
Tractor < Front Mounting Bracket

/

Front

Backhoe Mainframe _
Support Braces \

Rear Mounting Bracket

W Crosstube ]

Subframe Channels

Rear Crosstube AN

F-4090

Page 1 of 4

2-28-06



2-7530

TRACTOR PREPARATION NOTE: /Install front and rear crosstubes (3 & 4) in
holes as illustrated in figure 3.
1. Remove drawbar from tractor hitch bracket.
2. Install subframe assembly to backhoe mainframe

2. Remove tractor hitch bracket from tractor. Retain using 7/8 x 4 cap screws (15), 7/8 lock washers (17)

nuts from studs. and 7/8 nuts (16) in rear holes and 3/4 x 3-1/2 cap
screws (13) and 3/4 lock nuts (14) in front holes.
INSTALLING MOUNTING BRACKETS (Figure 3)
3. Install support braces (21) onto subframe using 3/4

1. Install front mounting bracket (2) to underside of x 2-3/4 cap screws (22) and 3/4 lock nuts (23) in
transmission casting using 12mm x 25mm cap channels (19 & 20) on backhoe mainframe. See
screws (11) and 1/2 lock washers (12). figure 2 for proper location depending on backhoe

model being mounted.
2. Install rear mounting bracket (1) to rear of tractor

rear of tractor using 14mm x 40mm cap screws (9) NOTE: Double nut cap screw (items 23) after
and 9/16 lock washers (10). Reuse nuts removed torqueing first nut to 350 Ft. Lbs (475 N*M)..
from studs to secure rear bracket to studs. Install
tractor drawbar into rear mounting bracket (1). MOUNTING BACKHOE TO TRACTOR
INSTALLING SUBFRAME TO BACKHOE (Figure 3) 1. Back tractor up to backhoe and center mount
between the tractor rear tires. Position tractor so
1. Install front and rear crosstubes (3 & 4) to channels that the hydraulic system can be connected. Shut
(19 & 20) using 1/2 x 1-1/2 cap screws (8) and 1/2 off tractor, set brake, and remove key.

lock nuts (7).

Ifigure 2 Backhoe Mainframe
Mounting Subframe
to Tractor Front Mounting Bracket Support Braces

Rear Mounting Bracket

/

Front

Subframe Channels _/ Rear Crosstube AN

PARTS LIST — SUBFRAME MOUNTING KIT

Item Part No. Description Qty.
1 53120 MOUNTING BRACKET, Rear 1
2 51136 MOUNTING BRACKET, Front 1
3 51133 CROSSTUBE BRACKET, Front 1
4 51130 CROSSTUBE BRACKET, Rear 1
5 44892 PIN, Hitch 2
6 44756-1 PIN, Linch 2
7 41840-5 NUT, Lock, 1/2-13, Type-N 8
8 41838-33 SCREW, Cap, 1/2-13 x 1-1/2", Grade 5 8
9 42672-23 SCREW, Cap, 14mm-1.5 x 40mm, Class 8.8 8
10 41837-6 WASHER, Lock, 9/16" 8
11 42672-47 SCREW, Cap, 12mm-1.25 x 25mm, Class 8.8 4
12 41837-5 WASHER, Lock, 1/2" 6
13 41838-43 SCREW, Cap, 3/4-10 x 3-1/2", Grade 5 2
14 41840-8 NUT, Lock, 3/4-10, Type-N 8
15 41838-46 SCREW, Cap, 7/8-9 x 4", Grade 5 2
16 41836-9 NUT, Lock, 7/8-9 2
17 41837-9 WASHER, Lock, 7/8" 2
18 42672-24 SCREW, Cap, 12mm-1.25 x 35mm, Class 8.8 2

F-4090 Page 2 of 4 2-28-06



2-7530

2. Attach backhoe hydraulic system. 4. Using backhoe hydraulic controls, extend stabilizer
cylinders and boom cylinder until rear crosstube (4)
3. With the tractor PTO and transmission in neutral, is level with rear mounting bracket (1) and front of
start the engine and run at low idle. Hydraulic power subframe is on ground (Figure 1).

is provided when the tractor is started.
5. Slowly back tractor until rear crosstube (4) is seated

NOTE: Very little engine power is required to in rear mounting bracket (1).

operate the hydraulic system in this mode. Should

the engine pull down excessively, check the 6. Retract boom cylinder and stabilizer cylinders so
plumbing hookup for reversed lines or a control level front of subframe swings up until front crosstube (3)
stuck in an operating position. is seated in front mounting bracket (2) (See figure 2).
NOTE: You will use the backhoe hydraulics to 7. Secure front crosstube in place using pins (5) and
maneuver the backhoe into position. Use care in linch pins (6).

this procedure to avoid being trapped between

tractor and backhoe or between backhoe parts. 8. Start tractor and put backhoe into transport position

engage the swing lock, boom lock, and stabilizer
lock (if equipped).

Figure 3
Subframe Mounting Kit

. S N

o = -

\S

NOTE: Double nut cap screws (23) \(

after torquing first nut to 350ft.-Ibs. @19

PARTS LIST — SUBFRAME CHANNEL KIT — 2-7253 — Order Separately

Item Part No. Description Qty.
19 51195-1 CHANNEL, Subframe, Left 1
20 51195-2 CHANNEL, Subframe, Right 1
21 44836 BAR, Support Brace 2
22 42969-4 SCREW, Cap, 3/4-10 x 2-3/4, Grade 8 4
23 47264-8 NUT, Lock, 3/4-10, Grade C 8

F-4090 Page 3 of 4 2-28-06



2-7530

GENERAL TORQUE SPECIFICATIONS

USE THE FOLLOWING TORQUES WHEN SPECIAL TORQUES ARE NOT GIVEN

Standard American and Metric Cap Screws

AMERICAN STANDARD CAP SCREWS METRIC CAP SCREWS
ISAE Grade] 5 Metric Class 8.8 10.9
Typ. Head Typ. Head 88
Q7 O ©
Cap Screw TORQUE TORQUE Cap Screw TORQUE TORQUE
Size FT-LBS N-m FT-LBS N-m Size FT-LBS N'm FT-LBS N'm
Inches | MIN | MAX [ MIN | MAX | MIN | MAX [ MIN | MAX [ Milimeters|[ MIN [ MAX | MIN | MAX [ MIN | MAX [ MIN | MAX
1/4-20 [ 625 [ 725 | 85 10 825 | 95 11 13 [ M6x1.00 6 8 8 11 9 11 12 15
1/4 - 28 8 9 11 12 10.5 12 14 16 [ M8x1.25| 16 20 215 27 23 27 31 36.5
5M16-18 | 14 15 19 20 185 | 20 25 27 |M10x1.50] 29 35 39 47 42 52 57 70
5/16-24 | 17.5 19 23 26 23 25 31 34 [M12x1.75] 52 62 70 84 75 91 102 123
3/8-16 | 26 28 35 38 35 37 475 50 |M14x2.00| 85 103 115 139 120 146 163 198
3/8-24 | 31 34 42 46 41 45 55.5 61 |[M16x2.50] 130 158 176 | 214 176 | 216 | 238 | 293
7116-14 | 41 45 55.5 61 55 60 74.5 81 |M18x2.50| 172 210 | 233 | 284 | 240 | 294 | 325 | 398
7/116-20 | 51 55 69 74.5 68 75 92 102 [M20x2.50| 247 | 301 335 | 408 | 343 | 426 | 465 | 577
12-13 | 65 72 88 97.5 86 96 116 130 |M22x250] 332 | 404 | 450 | 547 | 472 | 576 | 639 | 780
12-20 | 76 84 103 114 | 102 | 112 | 138 152 [M24x3.00| 423 | 517 | 573 | 700 | 599 | 732 | 812 | 992
9/16-12 | 95 105 | 129 142 | 127 | 140 | 172 190 [M27x3.00| 637 | 779 | 863 | 1055 | 898 | 1098 | 1217 | 1488
9/16-18 | 111 | 123 [ 150 167 | 148 | 164 | 200 | 222 [M30x3.00] 872 | 1066 | 1181 | 1444 | 1224 | 1496 | 1658 | 2027
5/8-11 | 126 | 139 | 171 188 | 168 | 185 | 228 | 251
5/8-18 | 152 | 168 | 206 | 228 | 203 [ 224 | 275 | 304 NOTE: These values apply to fasteners as received
g;i - 12 ;32 ggg g?f igg g;: 332 jg; ‘5‘12 from supplier, dry or when lubricated with normal
7/8-9 350 | 386 472 53 266 | 515 31 98 engine oll. 'They do not apply if special grapﬁlte or
7/8-14 | 407 | 448 | 551 607 | 543 | 597 | 736 809 molysulphide greases or other extreme lubricants are
1-8 537 | 592 | 728 | 802 | 716 | 790 | 970 | 1070 used.
1-14 670 | 740 | 908 [ 1003 | 894 | 987 | 1211 | 1337

INSTALLATION
INSTRUCTIONS

F-4090

Page 4 of 4

2-28-06




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages false
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 2400
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages false
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages false
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 2400
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages false
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages false
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages false
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


